Environmental Impact Assessment (EI1A)

Myanma Shwe Nagar Agricultural Group Co., Ltd

Fertilizers Repackaging Factory




Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

Environmental Impact Assessment (EIA)

For

Fertilizer Repackaging Factory
(Myanma Shwe Nagar Agricultural Group Co., Ltd)

Prepared by

HRD Environmental Training and Services Company Limited

(June, 2022)

Prepared by HRD Environmental Training and Services Co., Ltd 1



EIA Report

Myanma Shwe Nagar Agricultural Group Co., Ltd

No.402, U Phoe Hlaing Road, Shwe Lin Ban Industrial Zone, Hlaing Tharyar Tsp, Yangon.
Ph: 09 2533 222 55, 09 2533 222 66, 09 2533 222 77, 09 2533 222 88, 09 2533 222 99

MYANMA SHWE NAGAR AGRICULTURAL GROUP CO.,LTD.
[...]
described at the following table.
Table 4.2 List of the Products per Year

No. Name Estimated
Yearly Output
(ton)
1. 27-0-0-18 (Shwe Na Ga Pin Tat) 10,000
2. 20-0-12 (Top One) 10,000
3. 25-0-0 (Sin Phyan) 10,000
4. 25-7-8 (Compound) 15,000
5. 19-19-19 (compound) 10,000
6. 15-5-20 (Multi purpose) 10,000
7. 15-5-24+5MgO+4S (Multi purpose) 10,000
8. 30-0-0 (Pa Lae Thar) 15,000
Q. 30-0-0 (Daung Min) 15,000

4.9. Storage Conditions of Raw Materials and Finish Goods

The main raw materials (Urea, Ammonium Sulphate, Ammonium Chloride, Muriate Potash,
Diammonium Phosphate are imported from China (mainly) and other foreign countries. Raw
materials are transported by truck or ship to the factory by traders and then stored in a storage
area of warehouse in the proper condition before sending to manufacturing section. The final
fertilizers packaged products are stored in Finish Goods storage area and distributed to local

market by truck, once every one or two weeks depending on production.

Prepared by HRD Environmental Training and Services Co., Ltd

EIA Report




Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

HWY30K0X28 2 1250KG
2 MADE i CHINA

GRANULAR

Nasxuow

e SGXas=1250KG 3% 17
WATE N Cria 1% 5”"""’- =00 o

:""‘memm
W25

m‘“““-z&:mum
OEiNcyy

; Y .
Figure 4.5. Raw Materials Storage Conditions

Prepared by HRD Environmental Training and Services Co., Ltd 76



Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

LimeicideiyifEe
\
%C\)m
Nirogen (%) : 30.00%
Amino Acid : 0.3 %

St ngdfSmiqicd

* x ok
cgsdk
Top One

Top One = Top One

ogoded: o[ m odk:zacgado}: cfifagm

:a@m&ﬁem&—m

Figure 4.6 Finish Fertilizers Products and Storage Conditions

Prepared by HRD Environmental Training and Services Co., Ltd 77



Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

4.10. Machinery Used in Factory

Components of proposed factory operation are show follow:
Table 4.3- Machine and Equipment List

S.No. Name of Machinery QTY HSCode Source
Granulator complete with 10 HP Motor(MS)

1 Mechanical unloading system 1 8537 Import
2 Ribbon Blender Mixture with 10 HP Motor 2 8537 Import
3 Automatic spray assembling 1 8537 Import
4 Conveyor line assembling 1 8538 Import
5 Mixing vessel 1 8537 Import
6 Dryer (Rotary drum) 1 8537 Import
7 Bucket Elevator 1 8538 Import
8 Weighing scales 1 8538 Import
9 Bag stiching Machine (FFS Stitching Machine) Pouch 1 8539 Import
sealers
10 Compressor 2 Import
11 Hoist, Materal Hnadling Systems 8537 Import
12 Stiching Machines 15 8537 Import
13 D.G. Set 2 Import
14 Veccum Cleaner 2 8538 Import
15 Crane (45 tons) 1 8537 Import
16 Crane (16 tons) 1 8537 Import
17 Motor Pump 2 Import
18 Batch Numbering Machine 1 8537 Import

4.11. Employment

It is estimated that 135 persons will be employed during operation of the factory. The total
operation days are 280 days per year. Employee statement of proposed factory is shown in
following Table.

Table 4.4- Employee Statement of proposed factory

No. Department Name Number of Employees

1. Department of Accountant 19
2. Department of Admin and Management 3
3. Department of Marketing and Operation 23
4. Department of Production 68
5. Department of Technology and Advertising 4
6. Department of Delivery and Transport 18

Total 135

Prepared by HRD Environmental Training and Services Co., Ltd 78



Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

Working Hours and Assign Monday to Saturday (Bi- Saturday off)
8:00 A.M. to 5:00 P.M.
(Lunch Time 1 Hour)

4.12. Water Supply and Demand

The water requirement for the all operation activities and workers except drinking water will
be supported from two tube wells; (3¢, 68m deep). There are two overhead tanks each
contain 2400 gallons. It is estimated that water consumption for the various usage is
1,400,000 gallons per year. Drinking water as purified water will be outsourced.

4.13. Power Requirement and Supply

The proposed project is intended to get required electricity supply form township main grid
line and connects to own transformers (2000 kVA), which is situated within the factory
compound. Two backup generators with the capacity of 1100 kVA is used when the
electricity breaks down. The estimated consumption of fuel (diesel, petrol) is about 50,000
gallons per year. The estimated power load for the proposed project is approximately 50,923
KW per month. Fuel will be stored in Steel Tanks and constructed in accordance with the
regulation issued by Ministry of Energy. Fire prevention activities must be arranged in
accordance with instruction of Fire Fighting Department.

4.14. Waste Management

Types of Waste (Liquid/ Solid)

For Solid waste

Dumping methods ( Landfill/ municipal) | Municipal

Domestic Waste Bags Per day 20~50kg/day

Operation Waste Bags Per day 100~500kg/day

Total Waste Bag per day 120~550kg/day

For Liquid Waste

Septic Tank Yes

Method of Treatment 1) Wastewater Pretreatment System

2 ) Wastewater Chemical Treatment System
3) Wastewater biological Treatment System
4) Sludge Treatment system

Capacity of Tank( length, width, depth) 4 Tanks :
3 pcs :2.8m*1.5m*1.5m
1Pc:1.25m*1m*1m

Amount of Wastewater Discharges per day | 30m3~ 50 m3/day

Prepared by HRD Environmental Training and Services Co., Ltd 79



Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

4.14.1 Wastes

Fertilizers manufacturing, formulation and packaging processes generate both
hazardous and non-hazardous solid and liquid wastes. Solid or semisolid wastes include
residues and filtrates from chemical synthesis processes, contaminated with spent acids,
bases, solvent, active fertilizer ingredients, cyanides and metals; off-specification products
not accepted for packaging;
used air filter media (e.g. fabric filters, spent activated carbons); packaging waste;
Decontamination of the solid-based fertilizer blending mills may generate a solid dilutant,
consisting of clay or sand, contaminated with fertilizer. Measures to manage solid and liquid
wastes include the following:

e Proper on-site management, including submerging pyrophoric spent catalysts in water
during temporary storage and transport until they can reach the final point of
treatment to avoid uncontrolled exothermic reactions;

e Return to the manufacturer for regeneration or recovery;

e Use of metering and control of quantities of active ingredients to minimize waste;

e Use of automated filling systems for , tanks and drums to minimize spills.

e Use of technologies and processes that reduce generation of waste, such as the
scheduling of production in groups to reduce the number of changeovers, which
reduces the required number of equipment cleanings;

e Re-use or recycle waste as raw material where and when possible, such as waste from
cleaning of drums and shipping containers.

Detailed guidance on the storage, handling, treatment, and disposal of hazardous and non-
hazardous wastes is provided in the General EHS Guidelines.

4.14.2 Hazardous Materials

Fertilizer manufacturing, formulation, and packaging facilities use and manufacture
significant amounts of hazardous materials, including raw materials and intermediate/ final
products. The handling, storage, and transportation of these materials should be managed
properly to avoid or minimize the environmental and health impacts. Recommended practices
for hazardous material management, including handling, storage, and transport, are presented
in the NEQE Guidelines.

4.14.3 Wastewater

(1) Industrial process wastewater

Liquid effluent discharge from fertilizers manufacturing and formulation facilities include
organic biodegradable compounds (e.g. oxygenated organic solvents, such as methanol,
ethanol, acetone, isopropanol, and phenol; organic acids; and organic esters), recalcitrant
organic compounds (e.g. chloro-derivatives and fluoro-derivatives), suspended solids, and
certain inorganic material (including inorganic acids, ammonia, and cyanide). Trace amounts
of active fertilizer ingredients may be of significant concern. Biochemical oxygen demand
(BOD), chemical oxygen demand (COD), total suspended solids (TSS) and pH are the main
water quality indicator parameters.

Prepared by HRD Environmental Training and Services Co., Ltd 80



Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

Recommended pollution prevention and mitigation measures include the following:

Reuse and recycling of equipment wash down waters and other process water as
makeup solutions for subsequent batches;

Installation of equalization systems before the wastewater treatment units to manage
flow and/ or concentration spikes;

Solvent waste streams from different sources should be combined to optimize
treatment;

Fractioned distillation to remove low-boiling compounds from wastewater streamo
Inert gas stripping and condensation to remove volatile compounds from wastewater
stream

Solvent extraction of organic compounds (e.g. high or refractory halogenated
compounds and high COD loads)

Installation of reverse osmosis or ultrafiltration systems to recover and concentrate
active ingredients;

Installation of pH adjustment and neutralization systems, as needed,;

Use of filtration and settling ponds to reduce TSS and BOD associated with
particulate matter;

Installation of biological treatments (e.g. activated sludge systems, trickling filters
and/ or rotating biological contactors) to control BOD, COD, and TSS concentrations,
and to degrade organic constituents;

Installation of a pretreatment stage for wastewater with biodegradability less than 80
percent, such as:

Cyanide destruction through alkaline chlorination, hydrogen peroxide oxidation and
hydrolysis treatments, where cyanide based-reagent is generally used for fertilizer
and/ or intermediate synthesis

Active ingredient detoxification through oxidation, using ultraviolet systems or
peroxide solutions

Installation of granular activated carbon adsorption systems to treat BOD/ COD and
organic compounds

Steam and/ or air stripping to treat wastewater containing organics and ammonia, the
latter through pH adjustment to values of 10-11

For bio-fertilizer manufacturing, oxidation of residual products and potential
pathogens through hypochlorite and/ or other disinfection/ sterilization methods
Bio-monitoring and testing of effluents for toxicity to fish, daphnia, algae, etc., after
biological treatment and before discharge;

(2) Process Wastewater Treatment

Techniques for treating industrial process wastewater in this sector include source

segregation and pretreatment of concentrated wastewater streams, especially those associated
with active ingredients. Typical wastewater treatment steps include: grease traps, skimmers,
dissolved air floatation or oil water separators for separation of oils and floatable solids;
filtration for separation of filterable solids; flow and load equalization; sedimentation for
suspended solids reduction using clarifiers; biological treatment, typically aerobic treatment,
for reduction of soluble organic matter (BOD); chemical or biological nutrient removal for
reduction in nitrogen and phosphorus; chlorination of effluent when disinfection is required,;
dewatering and disposal of residuals in designated hazardous waste landfills.

Additional engineering controls may be required for

Prepared by HRD Environmental Training and Services Co., Ltd 81



Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

Q) containment and treatment of volatile organics stripped from various unit
operations in the wastewater treatment system,
(i) removal of recalcitrant organics and active ingredients using activated carbon or
advanced chemical oxidation,
(iti)  reduction in effluent toxicity using appropriate technology (such as reverse
0smosis, ion exchange, activated carbon, etc.), and
(iv)  containment and neutralization of nuisance odors.
Management of industrial wastewater and examples of treatment approaches are discussed in
the NEQE Guidelines. Through use of these technologies and good practice techniques for
wastewater management, facilities should meet the Guideline Values for wastewater
discharge. Other Wastewater Streams and Water Consumption Guidance on the management
of non-contaminated wastewater from utility operations, non-contaminated storm water, and
sanitary sewage is provided in the NEQE Guidelines. Contaminated streams should be routed
to the treatment system for industrial process wastewater. Recommendations to reduce water
consumption, especially where it may be a limited natural resource, are provided in the
NEQE Guidelines.

4.15. Analysis of Alternatives

This section describes land use or development alternatives, alternative means of carrying out
the operation, and the consequences of not proceeding with the proposed project.
The main project alternatives to be considered include:-

« Property or locality;

« Type of activity;

« Design or layout;

* The “no-go” alternative.

4.15.1. Property or locality

The property on the actual manufacturing factory related activities takes place is dependent
on the location of the rural area. The project area will be accessible by Twantay-Maubin road
as well as waterway by the Twante canal. It follows that no alternatives could be considered
for the project site.

4.15.2. Type of activity

The type of proposed project is repackaging and distribution of the fertilizers. The brief
procedure of factory form of production on consignment, in which the raw materials are
imported or bought from foreign countries, then will be repackaged of the agrochemical
products according to formulation of 9 types of fertilizer and required sizes in order to
distribute at the local markets that user can effort.

4.15.3. Design or layout

For the manufacturing factory, layout and orientation alternatives for the infrastructure
complexes will be identified and considered during the EIA phase based on the outcomes of
the public participation process and the findings of the various specialist studies.

Prepared by HRD Environmental Training and Services Co., Ltd 82



Myanma Shwe Nagar Agricultural Group Co., Ltd EIA Report

The infrastructure associated with the proposed factory operations will be confirmed during
the EIA phase of the project.

4.15.4 The no-go Alternative

The assessment of this option requires a comparison between the options of proceeding with
the proposed project with that of not proceeding with the proposed project. Proceeding with
the proposed project attracts potential economic benefits and potential negative
environmental and social impacts. The study of the zero option is shown in Table 4.5 below.
Not proceeding with the proposed project leaves the status quo of no additional negative
social or environmental impacts than what is currently experienced.

Table 4.5 Study of the Zero Option

Aspect

Condition with the Project

Condition without the Project

Technical Aspect

The proposed factory would be
developed efficiently in accordance
with the Twantay Township Industrial
development plan and will be
distributed of the agrochemical products
for Myanmar Agricultural Sector

No development might be
implemented without any plan for
overall area development.

Environment/
Social
Consideration

- Impact on natural environment and
pollution caused by the operation of
proposed Project, and impact on
social aspect such as inflow of
migrant workers and population influx
would occur.

- Living environment for local residents
would be improved due to the
development of the project.

- Impact on natural and social
environment that might be caused by
the development of proposed project
will not occur.

- Living environment for local
residents would be improved
random developments condition.

Economical
Aspect

- A series of infrastructure development
and Economic development of the
entire Twantay Township Industrial
area would also be developed.

- Job opportunities would increase for
local residents. The 135 persons to be
employed permanently during the
long Operation Phase of fertilizer